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Clomsigarer TECHNICAL DEVELOPMENT ZONE
025-85603000 zhanghonglu@lgchem.com www.lgchem.com
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Manufacturer China
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Name T il Brand /
e JE iR T S
Type Liakeaal Original tested type {
~ ” 4100mAh
Niﬂ:{}'ﬁ%ge 10.8 2 ”j/ 'j;f:r g 44Wh(MIN)/4400m Ah
8 o 48Wh(TYP)
ik AT Fe A T AL 4 ) ,
Description Rechargeable Li-ion battery [.i content
it (kg) - AR n W Ah 7 Black
0.308 ;
Mass Appearance plastics cement shell
MR {Z E Test information
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Original test report No, Date of test report
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MR AE )4 38.3 & UNITED NATIONS "Recommendations on ~ ST/SG/AC.10/11/Rev.5/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd.1&Amend.2
of Tests and Criteria 38.3
T.1 LA 5 T2 R INR N
Altitude simulation e i Passed Thermal test frfif Passed
T.3 JRBhHR 2ot T4 vhede A Py
Vibration e Passed Shock & Passed
T.5 FMIALE S i T.6 M —
External short circuit frite Passed Impact &% Passed
T.7 SEAH ey T.8 S H R "
Overcharge =its Passed Forced discharge A Passed
38.3.3 () / 38.3.3 (2) 4 J
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¥ B A Sample Picture

ek
30010 20 3 &
@m0 000

Mame

kL]

bt

B 2
85184380

820 30 4 50 60 70 80 902016 20 3 4 %0

1"”{ I

8
%
8
®
=]
%
8
4
8

mi

0w

8070 80 90400 10 20 3
1920 30'40 50 80 70 80 901001

U ||||| Ilitll!'!llllilii L
0""'0! L] 0& or 05 09 0L

, S R e B |
ST '.EBETWEENOWCS i 1“]}“ MMN“M

Lenovor, :mmmm :
- B 03Batsan Soaka
:_memu%"g«mr\

7

o
MR P FAEBAE (X T afs R 49%iE a5 m hf’fﬁﬁh‘»# k

L ST/SG/AC.10/11/Rev.5/Amend.1&Amend.2 38.3 o ifl E2K . The tested samples n&et tlee_\
- requirements of test items of the UNITED NATIONS "Recommendations on« the'|

R TRANSPORT OF DANGEROUS GOODS" Manual of Tests and | Griter
ST/SG/AC.10/11/Rev.5/Amend. | &Amend.2 38.3
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#l & TFE)H Vice chief engineer
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